ITEM ITEM NAME ITEM NAME SPECIFICATION | QUANTITY PICTURE MARK PICK
1 oLt (M10*35 8 Mg =2
¢ rfom | []
DECK CONNECT
2 SQUARE DECK WASHER M10 16 =1 wITH POST el
3 LOcKNUT | M10 8
FASTENER 4 PAIR
FASTENER 4 PAIR
b 3
1 so.T | M8*%40 | 4 CONNECTOR PANEL ﬁ
CONNECTOR PANEL CONNECT WITH
2 WASHER MS 4 POST
3 LOCK NUT MS 4
4 BOLT M8*30| 4
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Bo,T  |M10*25 6
4 FMIHMM CONVEX BRIDGE
CONVBES(AESIDGE WASHER M10 12 | @ BOARD CONNECT
WITH DECK
LOCK NUT M10 6
FASTENER 4 PAIR
ot | M8*30| 4 @
ARCH BRIDGE @ @
ARCH BRIDGE BOARD BOARD RAIL e
BOLT * .|
RAIL M10*25 4 CONNECT WITH il uuﬂW{"ﬂkuuu
@ PIATT AND DECK i
WASHER M10 8
LOCK NUT M10 4
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soT - (M10*25 3
. @ ADA stair connect
ADA stair WASHER M10 6 d FMIH]MM | with deck
LOCK NUT M10 3
FASTENER 4 PAIR
o1 | M8*30| 4 @
ADA stair rail
ADA stair rail BoLT  M10*25 4 connect with posts
and ADA
WASHER M10 8 {MIMM | @
LOCK NUT M10 4
oLt |M10*25 3
(>
ADA stair deck
ADA stair deck WASHER M10 6 7| connect with ADA
stair
s
LockNUT | M10 3 =~
oLt  |M10*65| 2
*
BOLT M10*25 2 rail on the ADA deck
rail on the ADA deck H connect with the
WASHER M10 6 H deck
LOCK NUT M10 4
BoLT  |M10*25 3
M one step for ADA 4
one step for ADA WASHER M10 6 (V| connect with the
deck »
LOCK NUT M10 3
BoLT  |M10*25| 4
2 o | [
support feet connect
support feet WASHER M10 8 ! with the step
Lock\UT | M10 4 ¥
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LEATHER 2

soT  |M10*25/ 6

(-
t 1 STEP DRUM
Step drum WASHER M10 18 )| CONNECT WITH

POST

LOCK NUT M10 9

sor  |M10*35 3
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o

soT  (M10*20 5
SPRING {)ﬂm I ARCH CLIMBER
120CM: ARCH CLIMBER | * cor M10 5 CONNECT WITH
DECK
WASHER M10 5
BoLT  |M10*20| 2
{ b]ﬂm]ﬂ]!ﬂmﬂmﬂﬂ] SUPPORT FEET
SUPPORT FEET éi’;ﬂ\g M10 2 I CONNECT WITH
ARCH CLIMBER
WASHER M10 2
FASTENER 8 PAIR
C RAIL CONNECT
C RAL WITH POST ! I
solt | M8*30| 8 —{’]ﬂﬂﬂﬂ]ﬂ]ﬂﬂﬂm}ﬂﬂﬂm
BoiT  (M10*20 5 1
SPRING {)ﬂmﬂ]ﬂ]‘mﬂﬂ] I FIGURE CLIMBER -
FIGURE CLIMBER GASKET M10 5 CONNECT WITH
DECK
i ‘
WASHER M10 5 N
ot |M10*20 2 -
{)ﬂ]ﬂﬂﬂﬂiﬂ]ﬂﬂﬂﬂﬂl I FIGURE CLIMBER (o
STOTTRE N N SPRING INFOOT CONNECT
FIGURE CLIMBER INFOOT | 2o rr M10 2 WITIH FIGURE
CLIMBER F%“
WASHER M10 2
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FASTENER

PAIR

ot | M8*40
WASHER M8
ﬂﬂ]ﬂﬂlﬂ]ﬂﬂﬂ]ﬂ]ﬂﬂ | @ WAVE LINE PANEL \Jﬁ
WAVE LINE PANEL LOCK NUT M8 CONNECT WITH g
POST AND DECK e
ot |M10*50
WASHER M10
LOCK NUT M10
FASTENER PAIR
ot | M8*40
WASHER M8
GEAR PANEL
GEAR PANEL LOCK NUT M8 CONNECT WITH
{mlﬂﬂmﬂﬂ | @ POST AND DECK
BoLT  IM10*50
WASHER M10
LOCK NUT M10
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RHE RS S ]



RHE RS S ]



RHE RS S ]



FASTENER

PAIR

*
BOLT M8*40 SINGLE EXIT PANEL
SINGLE EXIT PANEL CONNECT WITH |
POST il
WASHER M8 | @ )
é 'ﬂ]ﬂﬂlﬂﬂﬂﬂﬂﬂ]ﬂﬂl i
LOCK NUT MS
BoLT  (M10*45
WASHER M10
V)
¢ i |
'
LOCK NUT M10
120cm SINGLE
120CM SINGLE WAVE WAVE SLIDE
*
SLIDE ot | M8*45 CONNECT WITH
DECK
WASHER M8
WASHER M12
inner hex
spiral nut M12
BOLT M8*20
support feet connect
SPRING e
SUPPORT FEET GASKET MS ﬂﬂ]}m}m}mlmﬂm]ﬂ] i with sgi%l: wave
WASHER M8

P - AR AR



